
Contemporary Water Management: Challenges and Research Directions 
 

415 

 

 

Water treatment technology upgrade resulting from water quality 
changes in reservoirs 
 
 
Zorana Radibratović, Nenad Milenković, Biljana Cakić, Bojan Obušković, Dušan Đurić 
 
Jaroslav Černi Water Institute, Jaroslava Černog 80, 11226 Pinosava, Belgrade, Serbia 

(corresponding author: zorana.radibratovic@jcerni.rs) 

 
Article history:  

Received: September 8, 2022 

Revision: September 22, 2022 

Accepted: September 26, 2022 

Abstract: Due to the change in water quality in the reservoirs used for water supply purposes, as well as the poor condition 
of the potable water treatment plants, there is a need to improve the existing treatment processes to achieve the required 
[...]
influences, is further intensified by climate change (higher temperatures, extreme rains, longer dry periods). The results 
of the monitoring of the quality of reservoirs, carried out by the Environmental Protection Agency, indicate that the 
processes of eutrophication of reservoirs have advanced, resulting in a large number of reservoirs used for water supply 
having a weak or poor ecological potential [4]. An increase in nutrients leads to increased productivity of aquatic 
ecosystems, which can lead to an excessive increase in algal biomass or macrophytic vegetation. Although 
phytoplankton has a crucial role in aquatic ecosystems, as the primary producer of organic matter in water, its excessive 
accumulation can seriously affect water quality, especially if anaerobic conditions are created. As a result, there is an 
increased content of suspended solids in water, concentrations of ammonia, nitrite, metals, hydrogen sulfide, methane, 
and humic acids [5]. Phytoplankton species differ in the ecological, morphological, and physiological characteristics 
that allow them to survive and reproduce. They can strongly influence the potable water treatment process by producing 
secondary metabolites. Algae, as a part of suspended particles in water, can cause the destabilization of flocs and 
negative affect the sedimentation process, which results in a greater intake of algal biomass on sand filters, a reduction 
in the efficiency of the filter, and the need for more frequent washing of the filter, which, as a direct consequence, 
increases the production costs of potable water. Algae can lead to organoleptically unacceptable water quality (color, 
unpleasant taste, and odor - geosmin, methylisoborneol). They can also be a source of substances that are harmful to the 
health of consumers (various cyanotoxins, etc.). The finding of algae and zooplankton in the final water indicates that 
the potable water treatment process is compromised and risky in terms of the penetration of other microorganisms, 
including pathogens.  

In recent decades, at the global level, the spread of "blooming" of cyanobacteria has been noticed in many lakes and 
reservoirs [5]. Cyanobacteria are potentially toxic organisms, as they can produce a wide range of toxins, the impact of 
which varies from neurotoxicity and hepatotoxicity to mild irritation [6]. Of the cyanobacterial species recorded so far, 
between 50% and 75% exhibit toxicity and have been recorded on every continent. However, it should be noted that not 
every bloom of a particular species is toxic [3]. A bloom’s toxicity depends on the ratio of toxic to non-toxic strains 
present in a specific bloom. Future climate change scenarios predict rising temperatures, increased vertical stratification 
of aquatic ecosystems, and changes in seasonal and interannual weather patterns (including droughts, storms, and 
floods). The prevailing opinion in the literature is that climate change will be a catalyst for the further expansion of 
cyanobacterial blooms on a global scale and that current water management strategies must be adapted to the ecological 
effects of global warming [7]. The magnitude of the problem today is indicated by the estimated damage caused by 
eutrophication in the United States of America (USA) alone amounts to approximately 2.2 billion USD per year. Climate 
change is expected to contribute to water quality degradation due to higher water temperatures, reduced dissolved 
oxygen concentrations, and thus reduced capacity for self-purification. Due to more frequent floods and droughts due 
to climate change, there are other risks of water pollution and contamination with pathogens caused by floods or higher 
concentrations of pollutants in dry periods. 

WHO has provided guidelines for assessing the risk to the population’s health in relation to the registered number of 
cyanobacteria cells in water used for water supply purposes. According to these guidelines, a population of 
cyanobacteria < 2,000 cells/ml, i.e., a concentration of chlorophyll in water up to 1 µg/l represents a low risk, from 
2,000 to < 100,000 cells/ml – moderate to high, and over 100,000 cells/ml or 50 µg/l of chlorophyll a represents a high 
risk [8]. In some reservoirs in the Republic of Serbia, over 100,000 cells/ml were registered, representing a high risk 
due to a potential breakthrough through the water treatment system or the cause of its failure due to a high biomass load. 
This phenomenon was noted in the reservoirs Vrutci, Ćelije, Garaši, and Gruža [4]. The Gruža reservoir, used for 
Kragujevac’s water supply, suffers from a large anthropogenic impact. High levels of nutrients significantly impact the 
appearance of cyano-blooming in this reservoir [3]. The intensive expansion of cyanobacteria (mainly the 
Aphanizomenon flosaquae species) and blooming phenomena observed during the summer period of the last few 
decades indicate the eutrophic status of the reservoir [9]. A selective water intake was implemented with inlets on three 
levels to improve raw water quality at the WTP Gruža. A system for hypolimnetic diffuse aeration was installed in the 
water intake zone (at 50 m and 150 m). 



Jaroslav Černi Water Institute, 1947 – 2022 
 

418 

The primary role of the Garaši and Bukulja reservoirs is the water supply of Aranđelovac. Physic-chemical and 
algological research carried out in these reservoirs indicates a deterioration of water quality and the need for 
interventions to reduce the trophic state of the reservoirs. According to the results of research carried out so far, the 
reservoirs belong to mesotrophic-eutrophic reservoirs. Algological research carried out from 2004 to 2011 found that 
fire algae dominated phytoplankton, but cyanobacteria were always subdominant. A mass cyanobacteria bloom was 
established in 2006 (Planktothrix agardii, Aphanizomenon flos-aquae, Microcystis aeruginosa, and Anabaena affinis). 
The highest intensity of blooming was in 2016 of the species Planktothrix agardhii [4], and it appeared sporadically 
along the coast in 2018 and 2019. According to PUC “Bukulja” data, algae and toxins were not registered in potable 
water samples. The Ćelije reservoir faced quality-related problems very early, given that untreated municipal and 
industrial wastewater flows into it. The first incident of cyano-blooming was recorded as early as 1988. It has been 
repeated several times, the last time in 2003 (Microcystis aeruginosa, Aphanizomenon flos-aquae, Anabaena circinalis). 
Problems with water quality caused the improvement of the treatment technology at the "Majdevo" plant and the 
associated operating laboratories. 

Apart from the ones mentioned, blooming incidents were also registered at other reservoirs. The Bovan reservoir, from 
which potable water is supplied to Aleksinac, had blooming episodes in the last 20 years, and biomass peaks from the 
phylum Pyrrophyta - Ceratium hirundinella (2001) and from the phylum Cyanobacteria (2006). Also, according to the 
estimated abundance in the RHMS Report from 2009, the algal community is dominated by Ceratium hirundinella. 
Various studies have concluded that Ceratium hyrundinella (Dinoflagellata) is a frequent constituent of freshwater lakes 
and reservoirs and is found in many trophic states. In deep stratified lakes, it typically co-dominates with Microcystis 

aeruginosa (a toxic cyanobacterium) during the summer months, with populations typically exceeding 103 cells/ml. 

Algological research of the Sjenica, Zlatar, and Radoinja reservoirs until 2003 revealed that their characteristic 
periodical bloom was caused mainly by the species Planktothrix rubescens (Cyanobacteria), with a trophic status within 
the limits of meso-eutrophy [10,11]. Tests of the reservoir show that Oscillatoria rubescens has been appearing since 
1989 in the Sjenica reservoir. Recent tests indicate that the Sjenica reservoir is under significant pressure from nutrient 
and organic pollution, which arrives via the Uvac River and the main tributaries of the reservoir, with the most 
significant load at the entrance to the reservoir. Eutrophication in the Sjenica reservoir also results in the appearance of 
filamentous formations at the plant in Priboj, which is supplied with water primarily from the downstream Radoinje 
reservoir, where the remains of algae lead to the rapid clogging of the filter fields, the deterioration of the raw water 
quality, which all together requires additional activities at the plant and increases water treatment costs. 

The development of analytical instrumental technologies and new knowledge about the harmful effects of certain 
substances on human health has to lead to changes in the legal regulations regarding the requirements for the quality of 
potable water supplied to consumers. Due to the unknowns and lack of data on the mechanisms of toxic effects related 
to cyanobacteria, and in terms of prevention and precaution, WHO issued guidelines for only one cyanotoxin, 
microcystin-LR (1 µg/L), which is the most toxic cyanotoxin discovered so far. The Global Water Research Coalition 
(London, 2009) recently issued international guidelines on toxic cyanobacteria and water supply. In June 2015, the US 
Environmental Protection Agency (US EPA) published guidelines for public water supply systems regarding managing 
the risks of cyanotoxins in potable water [12]. 

EXISTING STATE OF WATER TREATMENT PLANTS AND THE NEED FOR 
IMPROVEMENT OF TECHNOLOGICAL PROCESSES  
Problems in the operation of water treatment plants (WTP) 
Water treatment plants from reservoirs built in the 1980s in Serbia mostly had similar treatment technology that achieved 
excellent results for the water quality at that time. Problems in operation and achieving the effects of these facilities 
began with the gradual worsening of the water quality in the reservoirs, primarily caused by the processes of "aging". 
The recognized causes of problems in the operation of the plants were of crucial importance for the subsequent selection 
of solutions to improve the existing water treatment processes. Table 2 gives a comparative overview of existing 
technological treatment procedures at select water treatment plants in Serbia that use water from reservoirs as raw 
material, and where the first step is very often pre-disinfection with chlorine in the raw water pipeline. 



Contemporary Water Management: Challenges and Research Directions 
 

419 

Table 2. Comparative overview of the original technological treatment procedures on selected WTPs in Serbia 

Plant Capacity  Pre-treatment Main treatment Disinfection 

WTP "Bukulja" 
Aranđelovac 300 l/s 

Cascade aeration and circular 
coagulator "Passavant" (dosing of Al-
sulphate and polyelectrolyte together 
with sedimentation) 

Filtration in closed self-cleaning 
steel filters Chlorine gas 

WTP "Majdevo" 
Kruševac 500 l/s 

Dosing of Al-sulphate and 
polyelectrolytes in the distribution 
chamber and sedimentation in the 
pulsator 

Ozonation and filtration on open 
concrete sand gravity filters Chlorine gas 

WTP "Bresje" 
Aleksinac 300 l/s 

Dosing of Al-sulphate and 
polyelectrolyte, sedimentation on a 
lamella clarifier (with honeycomb 
lamellae) 

Filtration on open concrete sand 
gravity filters Chlorine gas 

WTP "Petar 
Antonijević" Užice 400 l/s 

Dosing of Al-sulphate and 
polyelectrolytes in the distribution 
chamber and sedimentation in the 
pulsator 

Filtration on open concrete sand 
gravity filters Chlorine gas 

WTP "Mihajlovac" 
Priboj 275 l/s 

Dosing of Al-sulphate and 
polyelectrolytes, hydraulic type of 
flocculation, and sedimentation in a 
lamella clarifier 

Filtration on open concrete sand 
gravity filters Chlorine gas 

After more than two decades of operation, problems began to appear in the operation of these plants, and they could be 
overcome by changing the doses of chemicals and experienced plant management. Over time, raw water quality changed 
significantly, the existing processing technology was less and less adequate, and the equipment became worn out. Below 
is a brief overview of the recognized problems and operational difficulties encountered by the mentioned plants. 

Table 3. Overview of recognized problems in the operation of the plants in the period since 2000  

Plant Pre-treatment Main treatment Disinfection Other 

WTP "Bukulja" 
Aranđelovac 

Inadequate dosing of 
chemicals 

Absence of the oxidation 
process 

Inefficient operation and 
very poor condition of the 

filters 

An outdated method 
of disinfection 

 
Obsolescence of all 

equipment 
Lack y of wastewater 
and sludge treatment 

Insufficient 
equipment/absence of 
adequate equipment 
for monitoring and 
monitoring water 

quality 
Lack of measuring and 
regulating equipment 

Lack of modern 
automation and 

management 

WTP "Majdevo" 
Kruševac 

Absence of coagulation 
and flocculation processes 
Inadequate operation of 
the pulsator (works like a 
regular clarifier) 

Deterioration of the sludge 
discharge system 

WTP "Bresje" 
Aleksinac 

Inadequate dosing of 
chemicals 

Absence of the oxidation 
process 

WTP "Petar 
Antonijević" Užice  

Absence of coagulation 
and flocculation processes 
Inadequate operation of 
the pulsator (works like a 
regular clarifier) 

Absence of the oxidation 
process 

WTP "Mihajlovac" 
Priboj 

Absence of coagulation 
and flocculation processes 

Absence of the oxidation 
process 

Common to the mentioned plants was the lack of adequate preparation of water during the clarification process 
(insufficient time for the reaction to take place, inadequate place and method of dosing chemicals), i.e., the absence of 
effective coagulation and flocculation, as well as treatment of technological wastewater and sludge. Unlike the other 
plants, only WTP "Majdevo" had an ozonation process, which contributed to the plant successfully overcoming the 



Jaroslav Černi Water Institute, 1947 – 2022 
 

420 

challenges in terms of quality deterioration in the raw water in the Ćelije reservoir. Based on the experience gained from 
the example of WTP "Majdevo,” it was concluded that the main disadvantage of other plants is the absence of the 
oxidation process, which would reduce the load on the filters and increase the treatment efficiency. In addition to the 
mentioned shortcomings, deterioration of most of the equipment at all the plants was registered due to decades of 
exploitation. In particular, the lack of adequate equipment for monitoring the effects of purification, tracking, and 
monitoring the quality of raw and treated water is particularly noteworthy, primarily because of the lack of biological 
laboratories at production plants.  

Applied solutions to improve the treatment process 
By analyzing the existing technological processes of treatment, the condition of the facilities, and the equipment in 
relation to changes in the quality of raw water, solutions were proposed for improving technological lines at the 
mentioned water treatment plants and their modernization. Improved technological procedures, application, and 
treatment efficiency provide further guidelines for solving problems at other plants with similar operational problems. 
When deciding on the manner to improve the treatment technology, in addition to ensuring the required quantity of 
water, what is primarily taken into account is that the quality of the water from the plant meets the criteria outlined in 
the Regulation on potable water [13]. Table 4 shows the adopted technological solutions for improving water treatment 
per the system's real needs and requirements. 

Table 4. Adopted solutions for the improvement of technological treatment procedures 

Plant Pre-treatment Main treatment Disinfection Other 

WTP 
"Bukulja" 

Aranđelovac 
A modern system for the preparation 
and dosing of chemicals 

The new processing unit 
for ozone oxidation 
New filtration system  

Disinfection using a 
UV system and a 
system for obtaining a 